C0S6000 SERIES
PACK MOUNT PANEL ASSEMBLY

N> oL o VOGS =N

?——xth%":ﬁxin")&ﬁ'é‘o ‘ R O ¥
emove the casing. Remove the handle and rubber feet,

* ZZTIY S LB
L2UHENEEA,
% The parts removed here are not
used for rack mount.

NAME 14

[:> NO
ol ®|HANDLE - 1
@ | FT SCREW M3<8 4
\%\G) ® | FT SCREW M3x14 4
A ®|FooT 4
NAME QY ®|M3 Pw 4
SENS-PW BIND M3x6 | 5 ®|M3 sw 4
SEMS-SW BIND M3x6 1 ®|M3 HN 4

BEEERE ST
Put back the casing.

@é * & BT, ‘
% These parts are to be used in Step 4.

R — g — A D AT S .
Install the spacers

S~
\@\CD _ NO NAME QTY
~ <:] @ | FT SCREW M3x6 4
NO NAME qQTY ®| SPACER 4
@ | SEMS-PW BIND M3x6 5
@ | SEMS-SW BIND M3x6 1

* & THLIHTT,

% These are the parts that have been

removed in Step 1.



